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Table 1. Physical/mechanical properties of Pohang rhyolite

Property Avera&a_
Density 2552 kg/m

Porosity 0.76 %
Young's modulus 55 GPa
Poisson’s ratio 0.22
Radial permeability 2.4x10% m®
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Figure 1. Conventional triaxial test results in Pohang rhyolite.
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Figure 2. Strengths of jacketed (dark symbols) and unjacketed (open symbols)

rhyolite specimens under true triaxial compression as a function of 0y.
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Figure 3. stress-volumetric strain curves measured from tests, in which different
magnitudes of intermediate principal stress (10, 48, 98, 142 and 199MPa) were
applied for the same least principal stress (10MPa).
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Figure 4. Strength of unjacketed specimens and onset of dilatancy determined from

jacketed tests.
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